/. LOMBARDINHu: oo

A KOHLER. COMPAERgine: 6L.D 401/B1 Drawing: F

COOLING SYSTEM/STARTING
POS. |CODE DESCRIPTION Qty
1 9865.122 screw M 6 X 12 2
2 5066.233 airtight plate 1
3 5066.234 airtight plate 1
5 4570.010 gasket 1
17 5055.031 plate 1
18 5725.043 spring 1
32 6745.050 oil switch 0,3 bar (M 12) 1
33 6491.013 pipe elbow 1
34 9790.037 screw M 6 X 8 2
36 «————- » pulley 0
39 9790.047 screw M 6 X 16 3
40 V626.001 washer diam. 6,5 3
41 2610.049 upper cover 1
42 «————= » circlip 0
43 5660.066 recovery spring 1
44  5025.097 tooth 1
46 «K————— » see Pos. D 111 0
47 4670.014 copper gasket diam.12 1
48 B617.046 clamp 1
49 6275.093 safety plate 1
52 7362.228 voltage regulator. 12V 14/21A-6 contacts for alternator 3 wires 1
52 7362.298 voltage regul.12 V maX 30 A - 5 contacts for alt.2 wires 1
54 2569.547 shroud 1
55 2501.090 hollowstud 2
56 7330.019 0il switch connector 1
57 4670.058 copper gasket diam. 8,2X12X1,5 1
58 1901.048 union bolt M 8 1
59 1156.0098 volt.alternator 12V 4A (70W) - 2 wires 1
59 1157.154 volt.alternator 12V 14A - 3 wires 1
59 1157.167 volt.alternator 12V 16A - 2 wires 1
60 1760.042 bolt M 6 X 1 X 18 6
60 9730.015 screw M 6 X 30 5
61 7565.004 washer diam. 6 6
62 7555.004 washer diam. 6 4
63 9730.012 screw M 6 X 20 4
63 9731.022 screw M 5 X 20 4
64 6740.153 inlet regul.Saprisa 1
66 5840.142 starting motor 1
67 B790.040 flange 1
68 8335.073 spacer 1
69 «————— » cover 0
70 5590.026 thrust spring 1
71 5025.097 tooth 1
72 «————= » hollowstud 0
74 7980.067 cup 1
75 7100.377 recoil pulley 1
76  4904.038 handle ass.y 1
77 5801.539 spiral spring 1
78 5041.020 key switch 1
79 T245.417 dashboard 3 warning lights 1
79%9a T245.422 dashboard 2 warning lights with internal rectifier bridge (4V v 1
80 «————- » flange 0
83 B527.391 spacer 1

printed by LOMBARDINI: 28/03/2018 -

1




Group: 6LLD
Engine: 6LLD 401/B1 Drawing: F

COOLING SYSTEM/STARTING

POS. |CODE DESCRIPTION Qty
84 B203.050 selflocking nut M 6 1
85 T625.007 washer diam. 6 1
86 B527.357 spacer 1
87 8545.500 brace 1
88 1760.007 bolt M 6 X 1 X 25 1
89 9©732.037 screw M 10 X 40 2
90 5111.095 plate 1
91 5111.096 plate 1
92 6370.545 denoised engines) 1
93 6360.073 plate 1
94 7625.062 washer diam. 6,5 4
95 6055.055 hollowstud 4
96 B203.050 selflocking nut M 6 4
97 ©730.315 screw M 7 X 1 X 35 1
98 1472.057 rewind starting 1
99 2610.060 front cover 1

100 9730.340 screw M 5 X 10 1
101 «————— » tooth recovery spring 0
102 7951.173 guard housing 1
103 7625.213 washer diam. 6 1
104 9732.016 screw M 6 X 40 1
106 7980.063 cup 1
108 7470.003 filler 1
109 9730.325 screw M 5 X 10 4

printed by LOMBARDINI: 28/03/2018 - 2




Engine: 6LD 401/B1 Drawing: F

-22 23 24 25

103 104
e

94 95 96 97

printed by LOMBARDINI: 28/03/2018



